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Notice

1, AARETHL BT NIRRT,
This test report is invalid without the seal.

2. AMET bl B, " EFLH.
This test report is invalid without the signatures of the related persons.

3. AREREL. WARETRL.
This test report is invalid if erased, altered or copied partially.

4. MAEREEFRY, NTFREHREZHE RN REFORE, @HRAZHE.
Any doubt should inform us within 15 days after receiving the test report.
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PO AAE LT -

The commissioned testing samples and commission information are provided by the
applicant .The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is

out of our responsibility.
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This test report is printed on anti-counterfeifing paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related

with the report.
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No.1 Guanzhuang Dongli,Chaoyang District, Beijing 100024, P.R. China.
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B (Tel): (86-10) 65728538 51167681 /7983 /7984
fE3L (Fax): (86-10) 65715991
REFYE: Tel: (86-10) 51167679 Fax: (86-10) 65764684
Piik (Web): http://www.cbmtc.com  www.chinabmnet.com  www.ctc.ac.cn
B FHEFE (E-mail): baogao@etc.ac.cn
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